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NO |DESCRIPTION NO |DESCRIPTION NO |DESCRIPTION NO |DESCRIPTION NO |DESCRIPTION NO |DESCRIPTION NO |DESCRIPTION
1 |Chain connection 30 |Rubber foot 59 |Spring pin3X8 88 |Label 119 |Roller pulley 148 | Micro switch press board | 177 |Screw ST5X56
2 |Chain tension wheel 31 |Nut 60 |Blade press board 89 |Screw M5X12 120 |Belt 149 |washer 178
3 |Ring 6 32 |Cable clamp 61 |Press board bolt 90 |Knob 121 |Ring 150 |Spring washer 8 179 |Bearing 80201
4 |Spring washer 5 33 |Screw M4X16 62 |Blade shaft 91 |Adjust pole 122 |Big chain wheel 151 |Screw M8X15 180 |Motor cover
5 |Nut 34 |Foot cover 63 |Nut M6 92 |Locking nut M8 123 |Bolt M6X15 152 |Motor 181 |Dust voer
6 |Plain washer 35 |Left Side cover 64 |Fixed worktable 93 |Pole 124 |Chain 153 |Foot cover 182 |Nut M6
7 |Adjust chain wheel 36 |Screw ST4.2X12 65 |Washer 4 94  |Plywood 125 |Pinion gear 154 |Locking washer 4 183 |Screw
8 |Chain 37 |Label 66 |Screw M4X12 95 |Inserter 126 |Pulley 155 |M16 Limit 184 |Screw M8X10
9 |Base 38 |Screw M5X8 67 |Angle guide(A) 96 |Screw ST4.2X6 127 [Screw M5X20 156 [Switch box base 185 [Needle bearing HK0710
10 |Indicator label 39 |[Cord inlet 68 |Washer6 98 |Cantilever groupware | 128 |Ring for shaft 157 |Screw M5X10 186 |Guide ruler cap A
11 [Screw M5X12 40 |cover 69 |Spring washer 6 99 |Jointing piece 129 |Belt 158 |Overload protection 187 |Guide ruler cap B
12 |Driven Lead screw 41 |Wire block 70 |Screw M6X12 100 |Locking knob 130 |Connect coloum A 159 |Switch cover
13 |Driving Lead screw 42 |Screw ST4.2X20 71 |Angle base 102 |Protection board 131 |Cover 160 |Screw ST4.2X15
14 |Screw M5X20 43 |Cable 72 |bolt 103 |Locking washer 132 |Main label 161 |Thin nut
15 |cotter 44 |Screw 73 |Hex bolt M6X12 104 |Screw M6X8 133 |Ring for shaft 162 |Main switch
16 |Drive pipe 45 |Locking spring 74 |Big washer 6 105 |ScrewM6X55 134 |Washer 163 |eccentricity shaft
17 |Bracket 46 |Locking bolt 75 |Locking screw 106 [Locking screw 135 |Small chain wheel 164 [Living worktable
18 |Work table 47 |Nut M5 76 |Angle pointer 107 [Block piece 136 [Square ring 165 |Screw M4X12
19 |Handle connection block | 48 |Big washer 77 |Spring pin 3X10 108 |Pole 137 |Big gear 166 |Wire clamp
20 |Guide bar 49 |Connection coloumn 78 |Locking shaft 109 (Washer 138 |Rivet group 167 |Motor body
21 |Screw M6X15 50 [fixed table limited ring 79 |Angle iron 110 |Stop back piece 139 |Spring 168 |Brush holder
22 |handle cap 51 |active table limited ring 80 |Screw M4X15 111 |Bearing cover 140 |Ring for shaft 12 169 |Carbon brush
23 |handle screw 52 |bearing K10%x13x13 81 |Angle guide(B) 112 |Bearing 6000Z 141 |Screw M3X18 170 |Bruch cover
24 |Handle knob 53 |Spring (B) 82 |Fence jointing piece | 113 |Main supporter jointing| 142 |Spring washer 3 171 |Bearing 61012
25 |Screw M8X20 54 |Press block 83 |Dust cover connection | 114 |Label 143 |Washer 3 172 linductance
26 |Plain washer 55 [Spring(A) 84 |Knob 115 [Micro spring 144 |Cable clamp 173 |Stator insulation
27 |Screw M4X10 56 |roller group 85 |Dust cover 116 |Hex screw M5X10 145 |Micro switch wire 174 |Rotor
28 |Spring washer 57 |Blade 86 |ring 117 |Washer for micro switch| 146 |Driving pulley 175 |Stator
29 |Feed indicator 58 |Blade spring 87 |Jointer pointer 118 [Micro switch 147 |Micro switch screw 176 |Stator insulation
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